HYUNDAI

PPPPPPPPPPPPP

3000/3600rpm Diesel Generator
DHY8500SE-T



HYUNDAI

POWER PRODUCTS

ENGINE - CYLINDER D500-A
PORTABLE DIESEL GENERATOR DHY8500SE-T

POS| REF DESCRIPTION B Qry

1-1 | D500-A1-1 Drain plug screw M16x16x1.5 HOMIEAE M16x 16 x 1.5 2

1-2 | D500-A1-1 Connecting bolt of drain plug TORER A FE 3k 1

2 D500-A2 Washer unit of drain plug 16.5 HORMIEEE A ©16.5 2

3 D500-A3 Real oil seal 35x50x8 JahE 35x50% 8 1

4 | D500-A4 Crank case L 1

5 | D500-A5 Needle bearing HK081410 RS HK081410 2

6 | D500-A6 O-Ring ©24x2.4 HUHROZE ©024x24 2

7 | D500-A7 0il dipstick HL3MR 2

8 | D500-A8 Fuel controller ASSY SHERHIR 1

9 | D500-A9 Nut M10x1.25 28 M10x 1.25 1

10 | D500-A10 Bolt (short) AM6x30 TR EE 4 (52 ) AM6x 30 1

11 | D500-A11 Bolt (long) AM6x36 FOMR X E 242 () AM6 x 36 2

12 | D500-A12 Fuel injection pump washer (0.1~0.5MM as optional)| BEHZRIFE# A (0.1 ~0.5MM TJ3%E ) 1

13 | D500-A13 Joint washer Bmas mERE A 1

14 | D500-A14 Seal plate 5t e =% 2 3k 1

15 | D500-A15 Nut M6 Sk M6 1

16 | D500-A16 Flat washer @6 F#06 2

17 | D500-A17 Spring washer @6 SHHGE 2

18 | D500-A18 Nut M6 LBIEFM6 2

19 | D500-A19 IKO Needle bearing TIA1512Z IKOREHHATIA1512Z 1

20 | D500-A20 Thrust plate il 3o 1

21 | D500-A21 Flange bolt M8x12 REER M8 X 12 1

22 | D500-A22 Ball bearing 6308 7&K 6308 1

28 | D500-A28 Cylinder head stud bolt(short) AM12x1.5x108 SEEWLEBR(5E) AM12x 1.5% 108 2

29 | D500-A29 Cylinder head stud bolt(long) AM12x1.5x121 SEENKLER(K) AM12x 1.5 x 121 2

30 |D500-A30 Rectangle ring 5.1x2.3 I ZEE 51x2.3 1

31 | D500-A31 Cylinder head shim 0.3MM SRETFAEEH#RF 0.3MM 1

32-1 | D500-A32 Cylinder head nut gasket ©10.5 SEEZEHEE 0105 4

33 | D500-A33 Cylinder head nut(short) SEEBE(E) 2

34 | D500-A34 Cylinder head nut(long) SEAEBE(K) 2

—_— 35 | D500-A35 Crankcase cover washer WREESHH 1
D500.A28 36 | D500-A36 Main bush FHE 1
37 | D500-A37 Front oil seal 35x50x10 BISHE 35x50x% 10 1

38 | D500-A38 Low oil alarm HUHERE R 1

eV 39 | D500-A39 Bolt M8x33.5 SEZI2H M8 x 33.5 16

D500-A4 D500-A29 40 | D500-A40 Crankcase cover WREE 1
41 | D500-A41 Plunger 8x8 $R1E 8x8 3

42 | D500-A42 0il conduit PMSE 1

43 | D500-A43 Pin 8x12 ENITH 8x 12 2



HYUNDAI

POWER PRODUCTS

ENGINE - OIL PUMP D500-B
PORTABLE DIESEL GENERATOR DHY8500SE-T

D500-B5

D500-B6

D500-B7

D500-B9

POS| REF DESCRIPTION B Qry
1 D500-B1 Bolt M6x12 K= IHME x 12 3
2 D500-B2 Lube oil pump cover HIHEZER 1
3 D500-B3 0-Ring ®34.5x1.8 O#YFE ©34.5x1.8 1
4 D500-B4 Pin 3x16 $4 3% 16 1
5 D500-B5 Engine oil pump unit AR 1
6 D500-B6 Drive gear of lube oil pump HUmREEER 1
7 D500-B7 Governor push reel R RS 24.5 1
8 D500-B8 0-Ring ®20x2.52 OFIE ©20x2.52 1
9 D500-B9 Lube oil filter ASSY L1 DiH5Y514 1
10 | D500-B10 Bolt M6x14 R=84 M6 x 14 1



HYUNDAI ENGINE - PISTON & CONNECTING ROD D500-C

POWER PRODUCTS PORTABLE DIESEL GENERATOR DHYS8500SE-T

POS| REF DESCRIPTION B Qry
1 D500-C1 Piston ring set REINE) 1

2 D500-C2 Piston JRE 1

3 D500-C3 Piston pin TEEESH 1

4 D500-C4 Piston pin clip EEERE 1

5 | D500-C5 Connecting rod ASSY EAF R 1

6 D500-C6 Connecting rod bush (Set) EME(E) 1

QOO = Do

D500-C1 D500-C2 D500-C3 D500-C5




HYUNDAI

POWER PRODUCTS

FLYWHEEL & CRANKSHAFT & BALANCE SHAFT D500-D
PORTABLE DIESEL GENERATOR DHY8500SE-T

D500-D1

D500-D6

D500-D11

D500-D14-1

POS| REF DESCRIPTION B Qry
1 |D500-D1 Ball bearing 6203 7% 6203 2
2 D500-D2 Balance shaft g% 1
3 D500-D3 Key 5x7 BE5x7 2
4 | Dp500-D4 Timing gear of balance shaft IR R 1
5 | D500-D5 Crankshaft timing gear Hh3h IE A4 1
6 | D500-D6 Crankshaft % 1
7 | D500-D7 Steel ball ©6.35 NIk ©6.35 1
8 D500-D8 Key 5x14 #5x14 2
9 D500-D9 Drive gear of balance shaft Tt e ahisie 1
10 | D500-D10 flywheel ring gear kKRR 1
11 | D500-D11 Flywheel s 1
12 | D500-D12 Flywheel nut washer KPR HE ©18.5 1
13 | D500-D13 Flywheel Nut M18x1.5 KERIER M18x 1.5 1
14 | D500-D14 Starting claw & 1
15 | D500-D15 Flang bolt M6x12 SEZI2H M6 x 12 4
16 | D500-D16 Washer @8 Fi# @8 4
17 | D500-D17 Spring washer @8 Wi OF 4



HYUNDAI ENGINE - FLYWHEEL ALTERNATOR & REGULATOR D500-E

POWER PRODUCTS PORTABLE DIESEL GENERATOR DHY8500SE-T
POS| REF DESCRIPTION B Qry
1 D500-E1 Flywheel alternator Sy 3k 1
2 D500-E2 Screw M6x12 R SL ST M6 x 12 3
3 D500-E3 Screw M6x18 JEZERE M6 x 18 3
4 D500-E4 Retainer plate EZ&AR 1
5 D500-E5 Screw M6x12 SRR M6 x 12 5
6 D500-E6 Support of voltage regulator FRERS R 1
7 D500-E7 Voltage regulator ASSY TRERS 1

D500-E1 D500-E2



HYUNDAI

POWER PRODUCTS

ENGINE - CAMSHAFT D500-F
PORTABLE DIESEL GENERATOR DHY8500SE-T

D500-F1

POS| REF DESCRIPTION B Qry
1 D500-F1 Valve push rod ASSY ST 2
2 D500-F2 Valve tappet SITERE 2
3 D500-F3 Self-decompressing camshaft B 4 4 1




HYUNDAI ENGINE - SPEED GOVERNOR & SPEED HANDLE D500-G

POWER PRODUCTS PORTABLE DIESEL GENERATOR DHY8500SE-T

POS| REF DESCRIPTION 53 Qry
1 D500-G1 Stop-Start speed governor ASSY TR 1

2 D500-G2 Retrun spring Il B3 Il 1

3 D500-G3 Governor level ASSY AR AR 1

4 D500-G4 Flange bolt M6x18 NAEZEEME x 18 1

5 D500-G5 Flange bolt M6x14 INAEZIREME x 14 1

6 D500-G6 Level shaft oil seal FLATHhIHE 1

7 D500-G7 Level shaft gasket AT A 1

8 D500-G8 Governor spring R 1

9 D500-G9 Retrun spring | B3 | 1

D500-G1 D500-G3



HYUNDAI ENGINE - CYLINDER HEAD D500-H

POWER PRODUCTS PORTABLE DIESEL GENERATOR DHY8500SE-T

POS| REF DESCRIPTION B Qry
1 D500-H1 Intake pipe shim HRESRR 1
2 D500-H2 Cylinder head SEE 1
3 D500-H3 Intake valve i | 1
4 D500-H4 Exhaust valve HS 1
5 D500-H5 Stud M6x45 BLIRHE M6 x 45 2
6 D500-H6 Bolt M6x25 SEX 824 M6 x 25 3
7 D500-H7 Stud M10x25 RELBHE M10 x 25 2
8 D500-H8 Exhaust pipe washer AR R 1
9 D500-H9 Pin 4x8 $H4x8 3
10 | D500-H10 Valve spring gasket ST EEE 2
11 | D500-H11 Valve conduit oil seal [NSEmE 2
12 | D500-H12 Valve spring RiBE: 2
13 | D500-H13 Valve spring seat [ITEEE 2
14 | D500-H14 Valve retaining clip S8k 4
15 | D500-H15 Valve Aadjusting cushion SITET SRR 2
16 |D500-H16 Rock arm ASSY EERK 1
17 | D500-H17 Set bolt of Rrocker arm Sseat M8x1.25x50 B ZE1RRE M8 x 1.25 x50 2
18 | D500-H18 Flange nut M6 R=18H M6 2
20 | D500-H20 Injector adjustment washers(0.1~0.5MM as optional) | BEHeSEAZ# A (0.1 ~0.5MM TJi%k ) 1

D500-H2 D500-H3 D500-H4



HYUNDAI ENGINE - AIR FILTER D500-I

POWER PRODUCTS PORTABLE DIESEL GENERATOR DHY8500SE-T

POS| REF DESCRIPTION B Qry
1 D500-11 Inlet pipe HRE (HINHREL) 1

2 D500-12 Flang bolt M6x12 JEZ 1248 M6x12 1

3 D500-13 Air clearner gasket 2SR R 1

4 D500-14 Air cleaner element ASSY 2 J&ia(D500-450) 1

5 D500-15 Air cleaner shell ASSY (soundproof type) BETRE 1

6 D500-16 Flange bolt M6x75 SR =184 M6x75 2

7 D500-17 12V heating plug 12VINFAZE 1

- R —

D500-14 D500-17



HYUNDAI

POWER PRODUCTS

ENGINE - CYLINDER HEAD COVER D500-J
PORTABLE DIESEL GENERATOR DHY8500SE-T

D500-J2

POS| REF DESCRIPTION B Qry
1 D500-/1 Bolt M6x70 JRZUER M6 %70 3
2 D500-J2 Cylinder head cover ASSY (Engine, Generator) SEESAM (B, MATH) 1
3 D500-J3 Cylinder head cover gasket SRESBHRA 1

10



HYUNDAI ENGINE - FUEL INJECTOR D500-K

POWER PRODUCTS PORTABLE DIESEL GENERATOR DHY8500SE-T
POS| REF DESCRIPTION B Qry
1 D500-K1 Injector ASSY Tt =% 2 AR 1
2 D500-K2 Injection nozzle TS B 1

1
2
n
D500-K1 D500-K2

11



HYUNDAI

POWER PRODUCTS

ENGINE - FUEL INJECTION PUMP D500-L
PORTABLE DIESEL GENERATOR DHY8500SE-T

D500-L2

D500-L3

POS| REF DESCRIPTION B Qry
2 D500-L2 Electromagnetic valve B RL IR 1
3 D500-L3 Injection pump ASSY(electromagnetic valve included) | #ZAMHHE Bk ( T R4IE ) 1

12



HYUNDAI ENGINE - START MOTOR D500-M

POWER PRODUCTS PORTABLE DIESEL GENERATOR DHY8500SE-T
POS| REF DESCRIPTION B4 Qry
1 D500-M1 Starting motor ASSY EENEA 1
2 D500-M2 Bolt M10x35 NAEHE M10x 35 2
3 D500-M3 Spring gasket ®10 g D10 2
4 D500-M4 Flat washer 10 F# D10 2

D500-M1

13



HYUNDAI

POWER PRODUCTS

ENGINE - FAN COVER D500-N
PORTABLE DIESEL GENERATOR DHY8500SE-T

D500-N2

POS| REF DESCRIPTION B Qry
2 D500-N2 Fan cover weldment ASSY (soundproof type) BEENE 1
5 D500-N5 Combination bolts M6x22 2 & 124 M6 x 22 4

14



HYUNDAI ENGINE - HIGH PRESSURE TUBE D500-O

POWER PRODUCTS PORTABLE DIESEL GENERATOR DHY8500SE-T
POS| REF DESCRIPTION B Qry
1 D500-01 High-pressure tube(soundproof type) BEeEnE 1
1

15



HYUNDAI

POWER PRODUCTS

FUEL TANK D500-R
PORTABLE DIESEL GENERATOR DHY8500SE-T

D500-R0O5 D500-R08-1

POS| REF DESCRIPTION (K3 Qry
1 D500-RO1 Fuel return pipe $5x9.5 EHE ¢65x9.5 1
2 D500-R02 | Fuel return pipe clip €8, 8.5 as optional EHE R ¢ 85E ¢8.5 2
3 D500-R03 | Fuel pipe $7.5x13 HimE ¢7.5x13 1
4 D500-R04 Fuel pipe clip ¢13 HmERIE ¢ 13 2
5 D500-R05 External fuel filter SNE LIRS 1
6 D500-R06 Vibration isolation cushion block S| KR E 4
7 D500-R07 | Sheath SRR B EWE 4
8 D500-R0O8 Fuel tank (soundproof type) BT 1
9 D500-R09 | Fuel tank cap AR 35 AL 1
10 D500-R10 Fuel filler screen LESHE N 1
11 D500-R11 Fuel level indicator ASSY (soundproof type) BT MALIE RS 1
12 | D500-R12 | Screw M5x8 +F R LIEETME x 8 2

16



HYUNDAI

POWER PRODUCTS

ALTERNATOR D500-S
PORTABLE DIESEL GENERATOR DHY8500SE-T

D500-S02-1 D500-S11

i

1]

D500-S12

POS| REF DESCRIPTION [T 5 Qry
1-2 | D500-501-2 6KVA Alternator ASSY(SE) (full power) BKVAZZBEZ AL AR 1
2 D500-S02 Front round cover(SE/SE-3) (soundproof type) B EYRRE 1
3-2 | D500-503-2 6KVA Rotor(LE/SE) (full power) BKVAZZ BT 1
4 D500-S04 Flat washer ®10 D10F# 1
5 D500-505 6KVA Axis bolt BKVAHIL 1244 1
6 D500-506 6KVA Stator cover 6KVAZE FHE 1
7-2 | D500-507-2 6KVA Stator(LE/SE) (full power) BKVAZEF A E T 1
8 D500-508 Real round cover B FiRE 1
9 D500-509 6KVA Frange bolt M6x170 BKVAGE = 124 M6 x 170 1
10-2 | D500-510-2 Terminal plate(LE/SE) (full power) LA HE 1
11 | D500-S11 Brush kit ol 1
12-2 | D500-512-2 AVR(LE/SE) (full power) ZHAVR 1
13 D500-513 Rubber cable cover B EIFE 1
14 D500-514 Real end cover BN E 1

17



HYUNDAI

POWER PRODUCTS

SILENT CANOPY D500-T
PORTABLE DIESEL GENERATOR DHY8500SE-T

D500-U33 D500-U36

POS| REF DESCRIPTION B Qry
1 D500-U01 Canopy upper cover BEINE 1
2 D500-U02 Right cover IR MR 1
3 D500-U03 Left cover JE AR AR 1
4 D500-U04 Muffler cover HERRIPE 1
5 D500-U05 Real door SNERIR 1
6 D500-U06 Air filter door SIRER 1
7 D500-U07 Base chassis JE& 1
8 D500-U08 Base chassis real cover JREHENHFERER 1
9 D500-U09 Engine support T3 1
10 | D500-U10 Muffler ASSY JEAERR R 1
12 | D500-U12 Muffler gasket SHERRR A 1
13 | D500-U13 Bellows BEE 1
14 | D500-U14 Inside part 1 EaH 5 /AR 1
15 | D500-U15 Inside part 2 R 5| KAtk2 1
17 | D500-U17 Inside part 4 URIfE X 52 1
18 | D500-U18 Inside part 5 UELfE 1
19 | D500-U19 Inside part 6 UEIREE R 1
20 | D500-U20 Inside part 7 P04BHEE 1
21 | D500-U21 Inside part 8 HRIELR 1
22 | D500-U22 Rubber absorber B 4
23 | D500-U23 Battery 2k 1
24 | D500-U24 Front door handle SNE B 1
25 D500-U25 Battery fastening plate IR ER 1
26 | D500-U26 Battery fastening rod B RRIAT 2
27 | D500-U27 Battery rubber base plater B # 1
29 | D500-U29 High pressure pipe clip BEHEEER 2
30 | D500-U30 Rubber round cover for air inlet pipe TRHSOZHE 1
31 | D500-U31 Rubber round cover for fuel tank AR OB EHE 1
32 | D500-U32 Fuel tank indicator door HALETRE 1
33 | D500-U33 4 inch wheel A~TER 4
34 | D500-U34 AVR support AVRZ 3 1
35 | D500-U35 Battery cable (both of red and black) BB R 2k B A 1
36 D500-U36 35W Electric fan 35W M3 1
37 | D500-U37 Muffler gasket SHERRBRA 1
38 | D500-U38 Baffle itk 1

18



HYUNDAI

POWER PRODUCTS

CONTROL PANEL D500-V
PORTABLE DIESEL GENERATOR DHY8500SE-T

3

8 10

19

14

5-5

6-12

6-7

POS| REF DESCRIPTION B4 Qry
1 D500-V01 Panel plate HiR 1
2 D500-V02-1 | LED6 LED6 1
3 D500-V03 Key starter #1781 1
5-5 | D500-V05-5 | Breaker 3P+N W& RS 3P+N 1
6-7 | D500-VO6-7 | 220-250V Europe blue socket 32A 220-250Vi5 & BR3E32A 1
6-12 | D500-V06-12 | Industrial five holes socket 3-phase 32A ZHAFL T WIEI2A 1
7 D500-V07 Air pre-heater button AR 1
8 D500-V08 ATS socket ATSHREE (&3k) 1
9 D500-V09 T-type 12V/DC connector 12V TEUIHEE 1
10 | D500-V10 Grounding nut IR 1
12 |D500-V12 ATS moudle ATSHEHR 1
13 | D500-V13 Rectifier 12V BRM2v 1
11 | D500-V1l Two core socket R E 1
14 | D500-V14 Fuse kit 1RBS 22 JFE 1
15 | D500-V15 Relay Gk =R 1
19 | D500-19 Universal switch LW39B-16A D404.4 T e T 2L W39B-16A D404.4 1

19



HYUNDAI

POWER PRODUCTS




